MotorGuide REPAR PARTS

7,2 gg(r:naelclature M Odel :
43 —— Battery Cable

1

EFR104V

SPECIFICATIONS:
Year of Intro 2000

Thrust 104LBS
Volts 36VDC

Amp Draw 0to 48amps
Mount 20 Bow
Speeds Variable

PARTS ORDERING & TECH
ASSISTANCE

MotorGuide Consumer
Relations

Phone 918-831-6989

Fax 800-982-8093

Cable Stud

20 —
=

2 > o=
B—= o 33
24 i Complete

Cable Assy.

56 o | |
-Apply 1.5 ML (7 drops) Cable e | | +—tds—66
aﬁ’fé?{; Zii%ztgig)lb\ﬂ Sheath 57 _’Dr'_! | i i i+l)—65
-Wipe off any excess 58 64
\ Ste:esrizng 59 —:—D‘l 1 :l Z i 63
2 N Cable ____-__:_ _________ :

Hi T
28 26 T<—61 T"— 62

29 % iA=—e0 A

~al

-
== : Pedal Assembly Complete CDT@_? :
= : o :

Lower Unit H ummmmmmmm—% ~
Complete H '

30 E
31

KEY DESCRIPTION PART # KEY DESCRIPTION PART # KEY DESCRIPTION PART #
1 RED INDICATOR AF078-08 29 PROP AF124-11 55 TOGGLE SWITCH 3 POSITIONS PM3153-04
2 T/H COVER COMPLETE BLACK  EF053-17 30 PROP NUT AR099-01 56 69" ELECTRIC CABLE JACKET MM9006-03
3 COMPRESSION SPRING AF014-01 31 MOTOR XF397-02 63" ELECTRIC CABLE JACKET MM9006-02
4 TINNERMAN CLIP AF046-01 32 63" CONTROL CABLE STUD ASY 9377 57 CABLE PLATE KP123-01
5 #6 RACK GUIDE SCREW XF133-01 69" CONTROL CABLE STUD ASY 9767 58 #6 SELF TAP SCREW EK135-01
6 RACK GUIDE COVER AF127-01 33 63" CONTROL CABLE ASY AP327-16 59 6 X 1/2 SCREW AF135-01
7 RACK AP125-01 69" CONTROL CABLE ASY AP327-18 60 6 X 1/2 SCREW AF135-01
8 INDICATOR GEAR AF069-01 34 CONTROL CABLE STUD AP141-01 61 FOOT PEDAL PAD KP023-01
9 RACK GUIDE AF126-01 35 CIRCUIT BOARD AF157-02 62 WEIGHT PLATE ASY LP3123-01
10 1/4 NUT SET SCREW AF142-01 36 #4 X 5/16 SS XT141-01 63 6 X 1/2 SCREW AF135-01
11 PM PINION NUT AF398-01 37 PINION NUT BUSHING AF021-01 64 CABLE CLAMP KP036-01
12 BEARING FMO005-01 38 GROMMET AP071-02 65 SCREW IR133-01
13 BEARING CUP AF007-01 39 CABLE TIE AF030-01 66 BATTERY CLAMP KP036-02
14 T/H BASE BLACK EF004-16 40 LAMP HOLDER AF394-01 67 FOOT PEDAL BASE LP003-01
15 RIVET LF111-03 41 LAMP AF093-01 68 SHAFT BUSHING KP021-01
16 #8 X 5/8 SCREW AT141-01 42 NOMENCLATURE AF056-18 69 INSULATING SLEEVE ATO080-01
17 42/50" OUTER TUBE AF165-06 43 BATTERY CABLE ASY XP327-03 70 6 X 1/2 SCREW AF135-01
18 BEARING CUP FMO007-01 44 MICRO SWITCH BOOT KP157-01 71 RETAINER PLATE LP123-03
19 BEARING FMO005-01 45 #6 32 X 1 1/2 SCREW LP135-01 72 #10X1\2 SCREW RT133-03
20 BEARING RACE AF006-03 46 MICRO SWITCH AP151-01 73 ON SERT PAL NUT TT098-03
21 O RING AF063-01 47 6-32 NUT S.S SP098-02 74 E RING FP046-01
22 WAVE SPRING WASHER AF171-01 48 MICRO BUTTON LP026-01 75 CABLE PIVOT PIN AP105-01
23 CONE SET SCREW AF143-01 49 FOOT PEDAL LP101-03 76 CABLE PIVOT LP091-01
24 BEARING COLLAR XF006-01 50 POTENTIOMETER AP168-02 77 312 ERING BKO046-02
25 42" .105 SS F/O COLUMN AF049-09 51 LOCK WASHER 3/8 KP171-01 78 FOOT PEDAL ROCKER PIN LP102-01
26 LOWER UNIT DECAL ET060-07 52 GRIP RING LP046-01 79 DECAL LP057-09
27 MONOFILAMENT WASHER AR175-01 53 NYLON WASHER AK171-02
28 PROP DRIVE PIN BR102-02 54 SPEED KNOB LP082-08

67



LOWER UNIT BREAKDOWN
1-20 UNEF x 750 DEEP Model:

7 9
7 g
£ 7
% %
7NN V4 s

\ N ssSsSsSRSSYST ~sx<cGsw7

HHHHHHH\HH\H\H\\I\\IHHHIHHH\HIHH\\I\\I\\\I\\I\\I\\\I\HHHHI\H\HIHI\HI\\I\\I\HIHHH\HIHHH\HI

L |

IO e grv pesceron st
2 1 NOSE CAP XF3212-01
3 2 O RING SEAL MR217-01
4 1 HOUSING ASY XF3210-01

5 1 RETAINER JF233-01
6 2 BRUSH CARD SCREW MR228-01

7 1 DURA AMP MODULE JF096-10
8 1 COMM CAP XF3205-01
9 2 SHAFT SEAL MR223-01
PROM PROPELLER END WITH RED POSTVE & BLACK NEGATNE, 17 48 ﬁ 1 ﬁsﬁE'T';%N WASHER m;gg'gi
19 12 1 WASHER MR227-01
NOTE: TORQUE MOSFET BOLTS TO 13 1 E RING MR219-02
35TO 40 INCH LBS. 17 48 14 2 BRUSH SPRINGS MS214-01
NOTE: TORQUE THRU BOLTS TO 0 12 1 i?ﬁiﬁ&:&f LESS SPRING iiggg%gi
— T AR 2 TOEO s LB—SI = = — 17 4 STATIC SEAL MR222-01
= 18 4 THRU BOLT WASHER MR216-01
19 2 DURA AMP SCREW MR229-04
20 2 THRU BOLT MR218-18

WIRING
Flag Terminal 12/18

BR161-02

X

p—A
@i EAE

Pigtail Terminal
BF029-01

SUBJECT TO DAMAGE BY STATIC ELECTRICITY
ASSEMBLE AT STATIC FREE WORK STATION!

FOOT PEDAL TOP HOUSING MOTOR HOUSING
WHITE

To brush card
mounting screw

TO REDUCE SONAR NOISE
Connect this end to negative ——p @=-
(-) terminal of main cranking

|
battery BLACK | % BLACK
[
[
l

BLACK W/WHITE

BATTERY BLACK RED 1;&3 -
« [ GREEN i ; SELECT
BLACK | =:-=-c| MODELS I
| Mo Ly @ RED |
O | | o
pPOT | BLUE | (Gathode)
TOGGLE SWITCH ORANGE | BLACK | BLACK
T
< - I % I
BATTERY RED RED | |



